







# TESTING REPORT



# **TEST REPORT**

REPORT NO.: STCT1207084A1 DATE: Jan 06, 2012

PAGE: 1 OF 3

**Applicant**: XIAMEN UGUARD COMPOSITE MATERIALS CO.,LTD.

W804, Taiwan S&T Enterprise Incubation Center, Torch

high-tech Zone, Xiang'an, Xiamen, China.

Attn : Mr.tong

Sample Receiving Date : Dec 21, 2012

**Testing Period** : Dec 21, 2012 to Dec 26, 2012

Sample Description : Polyurethane AB glue sp01

## **Submitted Sample:**



S01Polyurethane AB glue sp01 (initial testing)



S01Polyurethane AB glue sp01 (after testing)

#### **Tests Conducted:**

As requested by the applicant, for details refer to the following pages.

To Be Continued

The test report relates only to the items tested. Samples are tested as received. Without the written approval of the company, the test report shall not be reproduced in extracts.

Please visit www.stct-xm.com and enter customer service system to validate the test report.



## TEST REPORT

REPORT NO.: STCT1207084A1 DATE: Jan 06, 2012

PAGE: 2 OF 3

#### **Summary of Test Result**

Test Parameter	Composite/Individual Test Item(s)	Result (See Note 1)
Anti-yellowing	S01	Pass

Note 1: (1) "Pass": The test result is compliant with the client's specification.

- (2) "Fail": The test result is not compliant with the client's specification.
- (3) "Marginal": Due to measurement uncertainty, in the case of confidence probability of 95%, it could not be concluded that the test result complies with the client's specification. It indicates that the sample contained substance at a very high level. Acceptance of this item is at the discretion of client.
- (4) "Separate test": The result of composite tests indicates that individual tests are necessary for assessment of compliance with the permissible limit.
- (5) "—": NO specified requirement.

Authorized By:

Daniel Lv Technical Director

The test report relates only to the items tested. Samples are tested as received. Without the written approval of the company, the test report shall not be reproduced in extracts.

Please visit www.stct-xm.com and enter customer service system to validate the test report.



# **TEST REPORT**

REPORT NO.: STCT1207084A1 DATE: Jan 06, 2012

PAGE: 3 OF 3

**Testing Item(s) List** 

Test Item NO.	Sample Description
S01	Polyurethane AB glue sp01

## **Tests Conducted (As Requested By the Applicant)**

### 1. Anti-yellowing

Test Method : HG/T 3689-2001 Method A

Composite/Individua 1 Test Item(s)	Client's Specification(Grade)	Result(Grade)	Conclusion
S01	≥ 4 after 96h	4	Pass

The test report relates only to the items tested. Samples are tested as received. Without the written approval of the company, the test report shall not be reproduced in extracts.

Please visit www.stct-xm.com and enter customer service system to validate the test report.